Architectural Testing

TEST REPORT
Report No.: B4629,01-109-44
Rendered to:

EZ VENT, LLC
Rockford, Michigan

PRODUCT TYPE: Concealed Vent Awing Window
SERIES/MODEL: CVW3700

SPECIFICATION: AAMA/WDMA/CSA 101/1.5.2/A440-08, NAFS - North American
Fenestration Standard/Specification for Windows, Doors, and Skylights

Title Summary of Results
Primary Product Designator Class CW-PG80 1556 x 946 (61 x 37)-AW
Design Pressure +3840 Pa (+80.20 psf)
Air Infiltration ' <0.1 L/s/m? (<0.01 cfm/ft?)
Water Penetration Resistance Test Pressure 580 Pa (12.11 psf)

Test Completion Date: 11/18/2011

Reference must be made to Report No. B4629.01-109-44, dated 02/17/12 for complete test
specimen description and detailed test results.
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1.0 ReportIssued To: EZ Vent, LLC
8235 Belding Road
Rockford, Michigan 49341

2.0 Test Laboratory: Architectural Testing, Inc.
130 Derry Court
York, Pennsylvania 17406-8405
717-764-7700

3.0 Project Summary:

3.1 Product Type: Concealed Vent Awing Window
3.2 Series/Model: CVW3700

3.3 Compliance Statement: Results obtained are tested values and were secured by
using the designated test method(s). The specimen tested successfully met the
performance requirements for a Class CW-PG80 1556 x 946 (61 x 37)-AW

rating.
3.4 Test Dates: 11/07/2011-11/18/2011
3.5 Test Location: Architectural Testing, Inc. test facility in York, Pennsylvania.

3.6 Test Sample Source: The test specimen was provided by the client.
Representative samples of the test specimen(s) will be retained by Architectural
Testing for a minimum of four years from the test completion date.

3.7 Drawing Reference: The test specimen drawings have been reviewed by
Architectural Testing and are representative of the test specimen(s) reported
herein. Test specimen construction was verified by Architectural Testing per the
drawings located in Appendix C. Any deviations are documented herein or on the

drawings.
3.8 List of Official Observers:
Name Company
Bob Fortin EZ Vent, LLC
Aaron M. Shultz Architectural Testing, Inc,
Michael D. Stremmel, P.E. Architectural Testing, Inc.
iKen R. Stough Architectural Testing, Inc.

www.archtest.com
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Architectural Testing

4.0 Test Specification(s):

AAMA/WDMA/CSA 101/1.5.2/A440-08, NAFS - North American Fenestration
Standard/Specification for Windows, Doors, and Skylights

5.0 Test Specimen Description:

5.1 Product Sizes:

Overall Area: Width Height
1.5m? (158 ft2) | millimeters inches millimeters inches
Overall size 1556 61-1/4 946 37-1/4
Vent 1464 57-5/8 857 33-3/4
5.2 Frame Construction:
Frame Member _Material _ Description
Head, sill, and . Poured and debridged thermally improved
. Aluminum :
jambs extruded aluminum
_ Joinery Type Detaijl
Sealed with silicone and secured using two
All corners Coped and butted #10 x 7/8" long hex head screws per corner
5.3 Vent Construction:
Vent Member Material _Description
Rails and stiles Aluminum Extruded
Joinery Type Detail

All corners

Mitered and keyed

Sealed with silicone and secured with two
aluminum corner keys and one 1/8" diameter

| pop rivet per corner. The interior-most corner

key was secured to each member with two
lanced stakes. The exterior-most corner key
was secured to each member with two lanced
stakes and two #8 x 1/4" long machine screws.

www.archtest.com
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5.0 Test Specimen Description: (Continued)
5.4 Weatherstripping:
Description Quantity Location
Hollow vinyl bulb seal 2 Rows Vent stiles and rails
Custom single leaf gasket 1 Row Vent stiles and rails
5.5 Glazing:
Glass Spacer Interior Exterior .
Type Type Lite Lite Glazing Method
Desiccant- The glass was exterior glazed
filled 3/16" 3/16" against a bead of structural
111G aluminum thick clear | thick clear | silicone and utilized a silicone heal
b tempered | tempered | bead between the edge of the glass
OX Spacer
and the vent frame.
. . Daylight Opening oo |
Location Quantity millimeters inches Glass Bite
Vent daylight opening 1 1422 x 813 56x32 1
5.6 Drainage: No drainage was utilized.
5.7 Hardware:
Description Quantity | Location
1/4 turn lever lock with keeper Z Bottom rail, 10" from each jamb
4-har friction hinge 2 Top of both vent stiles

5.8 Reinforcement: No reinforcement was utilized,

www.archtest.com
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6.0 Installation:

The specimen was installed into a Spruce-Pine-Fir wood buck. The rough opening
allowed for a 1/8" shim space. The exterior perimeter of the window was sealed with
silicone.

Location Anchor Description Anchor Location

3/4" by 3/4" continuous blind stop | Anchors were located 4" from

Head,silland |on the interior and exterior | each corner and spaced 12" on
jambs secured with #6 x 1-5/8" long | center, through the blind stops

drywall screws into the wood buck

7.0 Test Results: The temperature during testing was 20°C (68°F). The results are

tabulated as follows:
Title of Test Results Allowed Note
Initiate motion: '
67 N (15 1bf) Report Only
Gperating Force, Maintain motion:
per ASTM E 2068 53N (12 1bf) 135 N (30 1bf)
Latches:
22 N (51bf) 100 N (22.51bf)
Air Leakage,
Infiltration per ASTM E 283 <0.1L/s/m? 1.5 L/s/m?
at 75 Pa {1.57 psf) (<0.01 cfm/ft?) (0.3 cfm/ft?) max. 1
Water Penetration,
per ASTM E 547 and ASTM E 331 N/A N/A 3
Uniform Load Deflection,
per ASTME 330 N/A N/A 3
Uniform Load Stractural,
per ASTM E 330 N/A N/A
Forced Entry Resistance,
per ASTM F 588
Type: B - Grade: 10 Pass - No enfry
Awning, Hopper, Projected
Hardware Load Test
140 N (30 1bf) 19.3 mm {0.76") 48,0 mm (1.89™)

www.archtest.com
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7.0 Test Results: (Continued)

Test Report No.: B4629.01-105-44
Report Date: 02/17/12
Test Record Retention End Date: 11/18/15
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Title of Test

Resulis

|

Allowed

| Note

Optional Performance

Water Penetration,

at 580 Pa (12.11 psf)

per ASTM E 547 and ASTM E 331

Pass

No leakage

Uniform Load Deflection,
per ASTM E 330
taken at the top rail
+4320 Pa (+90.23 psf)
-4320 Pa (-90.23 psf)

2.3 mm (0.09")
7.6 mm (0.30")

8.6 mm (0.34") max.
8.6 mm (0.34") max.

4,5

Uniform Load Structural,
per ASTME 330
taken at the top rail
+5760 Pa (+120.30 psf)
-5760 Pa (-120.30 psf)

0.3 mm (0.01")
0.3 mm (0.01M

4.6 mm {0.18"} max.
| 4.6 mm (0.18") max.

4,5

Note 1: The tested specimen meets (or exceeds) the pefformance levels specified in
AAMA/WDMA/CSA 101/1.5.2/A440 for air leakage resistance.

Note 2: Without insect screen.

Note 3: The client opted to start at a pressure higher than the minimum required. Test
results are reported under Optional Performance,

Note 4: Loads were held for 10 seconds.

Note 5: Tape and film were used to seal against air leakage during structural testing. In
our opinion, the tape and film did not influence the results of the test.

www.archtest.com
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The service life of this report will expire on the stated Test Record Retention End Date, at
which time such materials as drawings, data sheets, samples of test specimens, copies of
this report, and any other pertinent project documentation, shaill be discarded without
notice.

If test specimen contains glazing, no conclusions of any kind regarding the adequacy or
inadequacy of the glass in any glazed test specimen(s) can be made. This report does not
constitute certification of this product nor an opinion or endorsement by this laboratory. It
Is the exclusive property of the client so named herein and relates only to the specimen(s)
tested. This report may not be reproduced, except in full, without the written approval of
Architectural Testing, Inc.

For ARCHITECTURAL TESTING, Inc.

Digitally Sigad by: Hen R. Stough

KenR. Stough Michael D. Stremmel, P.E.
Technician Senior Project Engineer
KRS:dem

Attachments (pages): This report is complete only when all attachments listed are included.
Appendix-A: Alteration Addendum (1)
Appendix-B: Photographs (1)
Appendix-C: Drawings (5}

This report produced from controlled document tepaplate ATI D038, issued 04/26/11,

www.archtest.com
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Appendix A
Alteration Addendum

Note: No alterations were required.

www.archtest.com
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Appendix B

Photographs

Photo No. 1
CVW Concealed Vent Awning Window

Photo No. 2
Water Penetration Testing

www.archtest.com




EZ Vent | Product Info - CVW 3700 Concealed Vent Window Page 1 of 1
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PRODUCT INFO

Ny CYW 3700
COMMERCIAL WINDOWS CONCEALED VENT WINDOW

C¥W 3700 | HRNL.700 | CW 3200 | EW.S700 | VW 3700 | HW 3200 | EW 3200 | Hardwars & Sccaens i

This is a project-oud, concealad.alyla windaw, which givasil the {
saamigss appearanca of an ali-glass exterior wilh no metel frames H
visitle, ILis instailed in the curtainwat framing system, and ia
avallabla in manual or rolary operation.

3700 Sarfes Windows CVW3T00 Berics

Application Concaaled Vent
Frame Joints Screvespling
Window Joints Mitered-cli, Epaxy & Stake H
Gtass Tickness 1 f
Faca Width - :
Frame Depth 3342

Standard hardware Hasvy [ty 4-bar
Hardware hinge and clear or black tam hacdle

ok
Alr Enfitration 0.03CFM/F{Z @ 6.24psh i
Static Watar 12p5F i

ANSI/AAMA Testing AP-AW-70

Life Cycfe Tested 1258 Cyches
Wicket Screon
Sereen Click b
CVW Concealed Vent Materla Safaty Date Sheets (POF)
CAD Plle {DWG}: Datalls: Instalfation Instruttons: Yout Reparts: Specs:
EDF File . i Eile BQE Eilp Texf Fitg
e Eiln E370
E3I05
E372R 1

HOME | FRODUCTINFO | PROJECT GALLERY | FIMISUES | FORMS | CONTACTS
EZ VENT LLC » 8235 Belding Roard « Rockford, Michigan 49341 « Ph: 616-874-2787 » Fx: B74-9585
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Test sainple complieg with these dotails.
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_ Architectural Testing

Test sample compties with these details.
Deviations are noted.
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